TANCO AUTOWRAP SYSTEMS
12505 MODEL 1994
OPERATORS HANDBOOK
AND
PARTS LIST
WD65-1250-5-M039%4



~Balg Wrap Contropllexr:

ronnect direct to hattery as per operating inetructions and switch ofn. The
programming of the nrtomatlc Bale Wrap Controller ig easily done by following
the steps oublined halow:

ooce the unit iz switched on, the pumber of reguired turnable revolutlons
appzars on the right hand display. To change thip pross and hold the "hald
o get" utton, see £ig. , then preea the "gat fresat™ button. The firat
digit . of the number will then blink and couni from 0-2,. Releasea the
"mat fréget” hutton at the required numlber. By pressing the "gat freset” agaln
the second diglt can bhe changed.

Tha monitor courts the number of halez per batch and the cumalative total.
Tn mee these, prese the "bale count” buttan. The firat number to appear ie
tha batoh total. Nt the bukton im held down for L0 seconds, a line will appear
on the display, followed by the.cumalative tumber wrapped. The batch count
can be reset to 0 by holding the fhale count” butten dewn and prasaing the
n"get freset™ once. The cumulative total cannok be returned to zero.

To enable you ko understand how the controller works, here is a brief repume
of ites functiong.

t1) After two revolutions of the turntabla the . actuator pushed
opeznn tha Cut and Start, this action takes 8.5 feca until the
latch engages, then after & revelutions af fthe turntable
the actuator closes for a period of 5.5 soconds and stops in the rest
positlon. When the turntable is tipped, the magnet operates the
genoor whigh activates the linear actuator which closes fully and
in doing so, trips the labch releasing Lhe grlpper arm which slams

clored unden the apring pressure, cutting the £ilm and, at the fame
time gripping the Film for #he next bals

TAMCD  AUTOWRAR
BALE WRAF COMTROLLER

- e
e —— g

F]Uir-

CERFLTM 10
:| RATTERY

+

T, | TANCO -..“,::.....‘

COIELLER T o
'E.l RRWH mIx

PowER SEFPLY CAME—T

6 MK FLLE

\

== il LK
[DHHTCTCR

e e

\;EII:“I}{IW WIRE CONNFECTED To TP SENSOA
ER WIRE COMMNECSTED TO TIP SENTRR & TUWAKTARLE SEMSOR
GAGCM WIRE COMNECTER To TURKMTABLE EEMSON

RED WIRE CONMECTED TO BOTTOM HAUSH ASSEMALY
AROWT  WiNE COMMECTED TO BOTTOM BAUSH ASSEMILY
PLIE & BLACK WIHE To TOP BRUSH ARSCMOLY

11




-

(3) oot

_ |_.H_ ﬂ_:..uuum mn—._._

EI0KW D _:qmq_,r

pa— T Vo)

Alod

N E

WOLGGE NOHINOISNZL 38n03S oL 108 Al NEhdIL-zd T
OV 3
G 40 BHILLIS TLKD L. MOEHY S0 NOILJAEO

M) HINNYES DMISH BINCISNIL DNILSTUOY AR 1738 MDISNAL %

“LNNGW HOL0W 01

VSIS 1138 SSAWTD HIHM L0@ ObW NZSOTT E

WOLIE0d K
FTWEGAR LYEL XHD L

1 T3

#0104

ZHNOTI0HE  TYINGERAL

135I%HE  ORILNNCEA

1732
154748
030k

.

BElE - G90M JWWN T

G LM
SEIWEIRH

AT

J,I,_J.,,:n,,

HZl8AS SNMOSNIL L1738 FARKG PEEEL JTEMOLAY QM7 L

SR

14



-

c G NOILINA LGN AEWISSY LNEUCHT 2

n.._mna.}_ wmm_u AYEMOLMY WINY L

CEFAMEaSd

WY did kA TINIIASd groaw oL

IdiSM| @L ddEH LT9g FLit JENCILSO

S| ATENIASSY FIEBFLMNEOL NO SIZEHM
LHOLdTIS Hid b ANNGW oL G35 2MaT)
wur @y ¥ LI9F [FH OXEH 02 kW LYHL 3IEANSNT

. uEE

. mxz_mV kau_._m_a.__ FRchy ___mxm

..ﬂl.,,wﬁmﬂmm AMgYOYnS d0 M3INA NY

(vo- 05 OM Y} ATHHISSY LpyHoynT | : S50 L ¥ FTladIN FTYIRDT M[ST
‘ (ALOQ APEIH) ABMOINCL WYY MIT B

.ﬂ.._\f..... =2 oL SLOON 3INDEol QL
AHHSSETIMN S L LG WATSY 1MHgsagnd o)
SYIMATI0L WD oI F Tl NIHM

LA

o —— [ M — —_— R

20




Brake Timing nstructions.

The correct setting of the indexing system 1s cssential fo ensure
proper bale rotation and correct film overlap. The indexing
shaft is fitted with a brake to hold the bale in position after
i+ has rotated. The engaging and disengaging of the brake is
actioned by the brake trailing arm roller riding over the brake
ramp, releasing the hrake and allowing the jndexing shaft to
rotate. It is essential that the hrake ie released when the
sprocket of the indexing shaft engages with the first cam
follower and that it is reapplied when the sprocket releases from
the last cam follewer. This is Tfactory preset and should enly
require occasional checking or adjustment.

Adjnstment of this timing is as follows.

i- With a 17mm spanner, slacken the ¢lamping bolt under the
drive belt Ltensieoner until free. This will allow manual
rotation of the turntable.

2. The brake spring is extended so that there is a 0.50mm gap
between its coils (Fig 2.}.

3. Set the gap between the brake trailing arm raller and the
floor to 5 - 7 {(fig. 1}. Note: This gap will decrease
as the brake lining wears. If the spring is adjusted
thig distance must also be reset.

4. Adjust the brake trailing arm (fig 3.A} so that the brake
digengages as the leading tooth of the indexing sprocket
passes over the first cam follower. (See Fig 3.BY. As

a rule this is when the brake trailing arm roller is half
way up the slope of the ramp.

5. Run the sprocket across the cam followers. Two settings
syould be checked;
(i)} That the gap between the sprocket and cam faollower is

4mm (fig 4.). To adijust this remove shims under the quadrant
assembly.

{ii) That the clearance belween the sprﬂcket' and the

quadrant is 2 - m (Fig 5.) The quadrant assembly can be
moved in or out to adjust.

G. ndijust tho long brake rawp so that the hrake disengages
az the hottom sprocket tooth passes over the last cam
follower. (TFig 6.}.

7. Repeat this procedure on the opposite quadrant.

21



11
A
A 08
%o |
7= FIG_ 2
TRAVEL [ a_% %
O an f—
L — N o TRAVEL
BRAKE DNSENGARES : G ]
z A
374" DIA CAM FOLLOWER FG L

s mm
19 TOUTH SPROMKET /H A QUADRANT - ASSEMBLY

|~ BiFFER

—

_dh

“ Il &
../“k_/L _
Y)\j\ JE'(
0 5\ > O ¢
@ - 2) TRAvEL & €
A— = i
BRAKE  ENGAGES ’]E_ﬂDi@ i
| FI 6

22




ELJH - T90M

T ZTH

WG TAH WOEd TN TECUSE KD
i AR I IVEL 563

[eogiz T PEITE]
LE3y TN
Sy 21 5500

S TN L

4 I
i H H— z.ﬂ-..u_,mmm
- = |
=
” SRTEA 4305
|+I_.lﬂw.fr!.. SATSSTE v
Iihicie =
i ,M _o“.u.ﬂl.r_|.
P S HLW, D3I 25
O riti=lin G A DY LS B 1R300 D J0lS AT THS @
L ilpon| = ST Dk TSR W
- T RYW Wl HYHL SEDN ONISS BERSIS ¥ 4L
< d| QIS 23 B3 T4 DAWA TR ST Red HL
fJ...EJCl._L :
; et o [ A
T 1 IEEANTD OL AT FIKSD O9000 RUA ZRRid 0KV CIVId
Rl KO Sl RLOE WOHd .2, DR SEd oHILXd
TOME ST WG PHL ¥ OL C2lREN] NER

Wi L0

[ Ielvdd Shiddl

e CIRH
Tavdd EvEd

Y -
e aijatt

B

—

.

L

WYt TisH

ﬂ 15, e R fa

HILE

L1

i}

L

WYHSYd LNSED 3MNYHAdAR

JICOM & 0%el

JTYAOLAY

QIMY L

aLm

23



1284

MODEL

TRAILED

HYDRAULIC COMPONENTS

AUTOWRAP 12502

TANCD

T1: MAME  wIn0-FLEE




HWDAD-PL33

ITEM MO.

24

TANCO AUTOWRAP 1250 5 MODEL {TRAJLED} 1904

HYDRUALIC COMPONENTS (DIN}

PARTS LIST

DESCRIPTION

5 BANR SPOOL VALVE {DIN)

HYDRAULTIC MOTCR {C.T)

CROSS LINE RELIEF YVALVE

3 /2% BSP BOTTOM BANJO BOLT (SPECIAL)
M10 LOCKNUT

HYD. RAM {¥OR TIPPING FRAME)

1/2" DOWTY WASHER

1./2" NON RETURN VALVE

1/2" ¥ 3/8" ADAPTOR

172 % 1/2* ADAPTOR

172" MALE END Q/R COUPLING

MYD. RAM (FOR LIFT ARM)

g6" ST/90 3/8" D/W HOSE

60" ST/90 3/8" D/W HOSE

72° 8T/90 3/8" D/W HOSE

108" §T/90 1/2" 8/W HOSE

108" ST/90 378" D/W HOSE

3 1/2" METER ACTUATOR CABLES
ACTUATOR MTC. BRACKET (LOWER)
ACTUATOR MTG. BRACKET (UPPER)
TIE BOLT (MR X 325MM LONG)

M8 HEX NUT

Mi0 HEX HD. SETS X 40MM LONG
M12 HEX HD. SET ¥ 30MM LONG
M12 HEX NUT

8MM DIA SPRING WASHER
ACTUATOR LHEVERS

STICKER MOUNTING PLATE

60" ST/90 3/8" D/W HOSE

3/8" FEMALE X 1/2" MALE/MALE "T"
HYDRAULIC RAM D/A

3/8" DOWTY WASHER

3/8" ¥ 378" ADAPTOR FITTED WITH D.06"
RESTRICTOR

1/4" DOWTY WASHER

1./4* X 3/8" ADAPTOR

PILCE

2411

QY.

[ N e

e

v

ke

PART-NO

F01-03-01805
ROL1-02-ARYS
FOL-03-002
EN1-03-002E8
Ba3-10
r01-01-ARGET
A01~-04-03
A01-017
Z01-06-06-08
r0l1-06-08-08
701,-15-081
FO01-01-AW
F38~R2-96-58
Z3B-RA-60-83
73B-RZA-72-58
712-R1-108-58
Z38-R2-108-59
FO04-03-0075
WD6E S5 - AML
WDe5~-aMU
W5B325
718-08
G26-06415
226-0825
£iB-12
712-02-08
2004-03-008
WD&0D-794
38-R2-60-59
Z01-12-002
FO0l-01-AWZ2E
F01-04-02
FOL-03-40

201-04-01
F01-06-04-06



LIFT A&RN HYDRAULIC CORFPCHENTS

Wi 825 =FL2

Ta&NCG AUTOWIAR 12508712808 MODEL

25



ITEM HO.-

LDEI‘-JI:I‘-U'I»E-‘-LA-‘.\JH
* - L L] n - L] [ ] [

T e e uta
WO ] LR W B O

20.

[
b

TARGO RUTOWRAP 12

5 BANE SPOOL VALVE {DIN) LEVERS

505/12500 MODEL 1994
LIFT RRM HYDRAULIC COMPONENES

PRRTS LIST

DESCRIPTION

HYDRAUT.IC RAM T3/A
WYDRAULIC RAM D/A
HYDRAULIC PIPE (CHASSIS)
HYDRAULTC PIPE (CHASSIS)
UYDRAULIC PIPE (CHASSIS)
HYDRAULIC PIPE (CHASSIS)
HYDRAULIC PIFE (LIF'T ARM)
12" §T/00 378" D/W HOSE

3/9" MALW/FEMALE 90 ELBOW

364 9U/90 3/8" D/W HOSE

pIPE CLAMP TOP/BOTTOM { DOUBLE)

Top CLAMPING PLATE

M HEX HD BOLT X 35MM LONG

48" ST/90 3/8" D/W HOSE
24" $T/90 348" D/W HOSE

/8"
3;’8“

% 3/8" ADAPTOR
FEMALE Q/R COUPLING

3/8° MALE QJR COUPY ING

3‘;8u
sz
1;"? ]

DOWTY WASHER
DOWTY WASHER
X 3/8" ADAPTOR

25:1

WDe25-PL3

PART~NO

7201-03-018D8
701-01—-140
701-01-1408
WDAE25-070
WD6E25-071
WDE25-072
WD625-073
WDE25—HP
738-R2-12-59
701-14-015
738-R2-36-59
701-24-26
501 -24-28
7260428
73R-R2-48-59
Z3H-R2~24-30
201-06-06-06
701-15-062
201-15-061
701-04-02
201-04-03
201-06-016-00



£3s1 (3) DINVL

TANCO AUTOWRAP 1994

INDEXING  QUADRANT ASSY (507 OVERLAP
WITH 750mm WIDE _FILM ROLL)




INDEXING QUADRANT ASSEMBLY

TANCO AUTOWRAF 1250n/1250LRC 1994

PARTS LIST

{(50% OVERLAP) WITH 750MM WIDE FILM ROLL

ITEM NO.

L B3

DESCRIPTION

TIPPING FRAME ASSY

QUADRANT ASSY

574" DLA CAM FOLLOWER (HEAVY DUTY) C/W
GREAST NIPPLE

10MM DIA FLAT WASHERS

3/8" UNF LOCKNUTS (BINX)

RUBRER BUFFER 100MM DIA X 40MM LONG
16MM DIA ¥LAT WASHERS

16MM DIA SPRING WASHERS

M16 HEX NUT

RUBBER BUFFER S0MM DIA X 25MM LONG
CAM ASSY {SHORT)

M10 HEX HD SET ¥ 30MM LONG

M10 HEX NUT

10MM DIA SPRING WASHER

CAM ASSY {LONG)

1" DIA CAM FOLLOWER C/W GREASE NIPPLE

2611

QTY

=

B b B3 T
o b

R S s R VR e

PART-RO.

WDEO-TF
WDEO-0A
FO6-425

211-02-1D0
220-12
740-22
210-02-16
F12-02-16
218-16
F40-23
WDGe23-CAS
Z26-0RIS
£18-10
21.2-02-10
WDG23-CAL
A06-426



 —— —————

riZge  nvi 334

SLHIMILNOD TYIHHLIE T
SIGOW  I0gEL/S0g8L /TGS I/ 505k
SOIC/S00T/IS08E dYREMOLINYT TIWT L

o}

27




92271d

TANCO AUTOWRAP ZGGSLXQGGSIEﬂﬂSIIDEGS!1G50yf125ﬁ5f125ﬂL

ELECTRICAL COMPONENTS

PARTS LIST

ITEM NO. DESCRIPTION QTY PART-NO
1. CONTROL, BOX 1 D6049

2. WARNER LINEAR ACTUATOR 1 ZD605-510
3. 1 l/4" FUSE HOLDER 1 ZDEOE-100
4. MAIN FLY LEAD FOR CONTROLLER i1 EDEDG-060
B. S5LIP RING ASSY. 1 20605-308
6. BRUSHES 2 ZD605-30
7. 7 CORE CARLE C/W HEARTING PLUG 1 DROB-TC
g, ROTATING SENSOR 1 FD606-RE
9. TIF SENSOR 1 ANa06-TS
10, TWO CORE CABLE FOR SLIP RINWG 1 DEOR-02C
11 MAIN BATTERY LEAD I'OR CONTROLLER 1 ED60OG-030



CTAN

cO AUTOWRAP 1250
MAIN ASSEMBLY

MODELS

Wi ~FLE

28



ITEM NO.

o wd T R e b B

e
LN

B B3 DD B2 R e
e LD B DM ] S L L

28.
29.
30.
31,
3z,
i3.
34,
ik,
36.
37.
g,
9.
40.
41..
42,

43.
46.
459,
50.
51.

TANCO AUTOWRAP 1250 MODEL

TANCO AUTOHRAY ~ea S5

MATN ASSEMBLY

PARTS LIST

DESCRIPTION

CHASSIS ASSY

sTUR AXLE (LONG)

WHRELS

WHEEL NUTS

BISSEL PIN

ML10 HEX NUT

HYD. RBM

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

an ¥ 174" SPLIT PIN
TIPPING FRAME ASSY

TIPPING FRAME PIVOT PIN

C /W GREARSE NIPPLE

o" DIA FLANGE BEARING

5/8" UNF HEX HD SET ¥ 2" DIA
5/8% UNF LOCKNUT

Mi2 HEX HD SET X 40MM LONG
SCREW JECK ASSY

Mi0 HEX HD ST ¥ 30MM LONG
M12 HEX NOUT

12MM DIA SPRING WASHER

Mi2 HEX HD SET X 30MM LONG
HYD MOTOR MOUNTING ASSY

170" LONG X i/2" PITCH X 1" WIDE TOOTHED

BELT

HYD MOTOR GUARD ASSY

YYD MOTOR GUARD MOUNTING BRACKET
TURN TABLE COVER PLATE

STUB AXLE (SHORT)

RISSEL PIN

iMM "R" CLIP

HITCH ASSY

M16 JEX HP SET X 45MM LONG

ML6 LOCKNUTS

M10 HEX HD SET X 285MM LONG (TUFLOCK)
10MM DIA MACHINED FLAT WASHER
10MM DIA SPRING WASHER

TURNTABLE ASSY

SUPPORT WHEELS (4" DIA)

AXLE ASSY C/W GREASE NIPPLE

M20 LOCKNUTS

SPACER

BUFFER 50MM LONG DIA X 40MM LONG
M8 HREX HD SET X 20MM T.ONG

M HEX NUT

28+1

HD610-PL5

QTY PRRT-NO.

WD60-CHR
704-033
n04-031
704-0031
703-22-EWE2
716-10
201-01-R687
703-02-330
703-03-50
703-21-29
WD60-TF
%03-01-905

=

I e N N s e

z06-449
730B-064
220-10
FE265-084
WD60-TR
r26-023
£18-12
n12-02-12
F26-0825
WD60-HMEB
Z05-02-AW2

R G I SUR o S

WDO-HMG
WD6H0-HAMG
WDE12-022
Z04-032
Z03-2 2-TRT1L00
FI6G-02
WDeESE-HIT
526-1238
223-16
B26-061%
£11-02-10
£12-02=10
WDhAELO-TA
ZO0G-466
703-22-I0/ R
Z39-60
723-30
Fle-12
ZA0-20
F26-039585%
£18-08

T R R N S el

- NN s QY



ANCO AUTOWRAP 1250  MODELS
MAIN ASSEMBLY

W0 - PLE

29



ITEM NO.

52.
53,
54.
k5.,
56.
57.
58.
59,
60,

TANCO AUTOWRAP 1250 MODEL

MAIN ASSEMBLY
PARTS LIST

DESCRIPTION

gMM DIA FLAT WASHER (MUD FLAT)
gMM DIA SPRING WASHER

SCRAPER

RUBBER MAT MOUNTING ASSY
CLAMPING PLATE

BALE MAT

M8 HEX HD BOLT ¥ 50MM LONG

M8 LOCKNUTS

M8 CHEESE HD ST X 20MM LONG

2951

Wi610-PL5S

QT

B e e s DO D

PARRT-NO.

£11-02-08
5lA-02-08
WDe0-705
WD 3 -MME
WD63-1300
AOB-0ZAW
$26-0458
223-08
7l2-19-08-20



L7id - 050M Idvd 28

ATERZSSY SAMT HOLOW TNTETAH
13a0M 766l JYHMOLAY OINT.L

|
s

30



WD60-PL27

i9.

TANCO AUTOWRAP 19594 MODEL

HYDRAULIC MOQTOR DRIVE NSSEMBLY

DESCRIPTION

HYDRAULTLC MOTOR MOUNTIWNG ASSY.
PITCH TOOTHED PULLY
o SUIMT 1Y DIA SHAFT

A" DIA X 1/2°
TAPER LOCK BUSH
M10 STUDS X 15MM

PARTS LXIST

ROSTA TEMSIONING UNIT ARM
STEPPED ROLLER C/W BEARIHGS

SPACER

M10 HEX HD BOLT X GOMM LONG

M10 LOCENUT
M12 HEX NUT

12MM DI SPRING WASHER
M17 HEX HD SET ¥ 30MM LONG

M1Q HEX WD SET X 25MM LOWG

10MM DIA SPRING WASHER
Mi2 HEX HD SET X 40MM LONG
HYDRAULIC MOTOR C.L.

M12 SOCKET HD SCREW X 30MM LOWG

ROLLER C/W BEARINGS

CTRCLIFE

3011

(TUFLOCK)

QTY .

T N N el el el L

PART-NG.

WD65-HHMB
Z09-~-005-AW1
Z09-005-AWZ
E28-01
F0G-454
ZGH—AD6
WDG0-798
%26-0678
Z32-10
£le-12
%12-02-12
Z26-0825
R26-0615
712-02-10
£26-0845
Z01-02-RR75
Z13-6-12X30
Z06-457
Z20-B25



Td-£90M KN TS

AIEHESSY  3Ad A
(vs6L) STICONW 08Tl JYHALGLAY OJINVL :

DA



ITEM NO

I.—'-I—F"n.DCD'--JG\U'E-L‘-‘-LAJN!—"
M L

Lat
b2
.

—
12

L4,

15,
16.
1.
18.
19.
20.
21,
22,
23.
24.
25,
26.
27.
28.
29.
30.
3l.
iz.
3z2.
34.
35.
aG.
37.
ig.
39.
40.
41.
42.
13,
A4,

TANCO AUTOWRAP 1250 MODEL 1934
DRIVE ASSEMBLY

PARTS LIST
DESCRIPTION

TURNTABLE ASSY

ROLLER MOUNTING BRACKET (SWIVEL)
ROLLER MOUNTING RRACKET (FIXED)
ROLLER MOUNTING BRACKED (FIXED)
5/16' DIA X 45MM LONG TENSION RIN
M14 HEYX HD SET X S0MM LONG

BIG ROLLER ASSY (DRIVE)

BIG ROLLER ASSY (IDLER)

ROLLER ASSY (IDLER)

TRACKTNG ROLLER ASSY (LONG)

ag TOOTH X 19 TOOTH X 1/2" PITCH DOUBLE

DUPLES SPROCKET TO SUIT 08B-2 CHAIN
19 TOOTH X 1/2" PITCH DUPLEX SPROCKET
TO SUIT 08B-2 CHAIN

CHAIN O8B-2 1/2" PITCH DUPLEX X 63
PITCHES INWCL. JOINER

CHAIN DBR-2 1/2" PITCH DUPLEX X 156
PITCHES INCL. JOINER

RETAINING COLLAR

10MM DIA SPRING WASHER

10MM DIA FLAT WASHER

Mi0 HEX HD SET X 30MM LONG

5/16" KEY STREL X 32MM LONG

1 174" PILLOW BLOCK REARING

M14 MEX HD SET X 45MM LONG

14MM DIA FLAT WASHER

14MM DI SPRING WASHER

SLIDING BEARING ST

M20 THREADED BAR X 135MM LONG

M20 HEX NUTS

BALE BELT 1000MM X 5150MM LONG
LOCKING PLATE

CHAIN TENSIONWER ROLLER

CUT AND START MOUNTING FRAMD
LOCKING PLATE

M14 HEX NUTS

M12 HEX HD SET X 25MM LONG

15 TOOTH X 1.2" PITCH DUPLEX SPROCKET
1* DIA UNC LOCKNUT

1* H/D FLAT WASHER

M10 HEX HD BOLT ¥ 60MM LONG

M10 HEX HD BOLT X 80MM LONG

CHAIN GUARD (SMALL)

CHAIN GUARD (LARGE)

M10 HEX HD SET X 20MM LONG ({TUFLOCK)
STAR WASHER 1/2" DIA
SPROCKET/BRACKET FIVOT SHAFT

SWIVEL BRACKET PIVOT BIN J-50

WDE3I-PLl2

QTY

P N N R e I ol el

T

—

] Wi

o W e R s IR R o e s e B B R D U W

PART-NO

WD610-TA
WD612-RMS
WDE12-RML
WH612-RM2
703-20~022
226-104S
WD610-DRA
WD610-BRI
WD6E5-BRI
WD610-TRL
706-D610-1938

ZO6-D610-10
208 -AW-10
Z09-AW-20

WDG623-071
712-~02-10
210-02-10
Z26-0625
WDBZ23-K32
Z06-485
R26-1038
211-02-14
£212-02~14
FO6~-4753T
WD65-20TB
Z18-20
ZO5H-02AWV2-93
WDEZ3-060
WDEG~CT
WDe12-C8M
WDEZ3-060
£18-1.4
B26-0815
EO6-RW120
523-251
%10-02-25
E26-066EB
F26-0692
WD61.2-CG3
WD&12-CGL
226-0R0OGT
210-02-121
woel0-71
Z03-03-50



}

DRIVE ASSEMBLY

TANCE AUTOWRAP 9250 MODELS {1994}

SILE MAME WOS3-FLTE




Wh63-FPL12
TANCO AUTOWRAP 1250 MODEL 1994

TANCO AUIUWNKRAL a0 25 2002 ===

DRIVE ASSEMBLY

PARTS LIST

ITEM MO DESCRIPTION QTY PART-NO.
45, 2% X L/4" SPLIT PIN 1 FD3-21-29
16. 1.2MM DIA SPRING WASHER 4 2l2-02-12
47 . SPRING ANCHOR BEACRET 1 WDG1lZ-SAR
48. ROLLER MOUNTING SWIVEL TENSION SPRING 1 E07-21
449, M1i2? HEX HD SETS X 30MM LONG 2 R26-0825
50. 12MM DIA FLAT WASHER 2 Z10-02-12 .
51. 1/2" DIA STAR WASHER 3 £11-02-10
52. CHAIN TENSIONER BODY 1 WDEe10-CTB
53. CHATN TENSIONER BLOCK RASSY INNER 1 WD&EL0-TB1
54, CHAIN TENSIONER BLOCK ASSY OUTER 1 WDE10-TBO
55. SPRING 14.5MM 0.D. X 1.6MM WIRE X A OMM 1 E07-48
LOMGE
56. M10 HEX HD SET X 40MM LONG 1 Z26-0648



_ﬁ " 1861'(3) OONVL

o LAVES ONIX3ANT 30

- INIWNONTAY 3vee ~ (&

| ve6. dvEMOLNY  OODNVL

—

i AT

an



ITEM NGO

\DCﬂ-JmLﬂu‘-'le!—‘
L] 4 n [ L] L] L] r

10.
11.
12.
13.
14,
15.
6.
17.
18.
19.
20.
21.
22.
23.

24.

25.

TANCO AUTOWRAP 1994
ERAKE ARRANGEMENE FOR INDEXING SHAFT

pPARTS TIST

DESCRIPTION

CAM FOLLOWER MOUNTING BRACKET (UPPER}
oAM FOLLOWER MOUNTING BRACKET (LOWEER)
CALIPER DISC BRAKE UNIT

pALIL BEARING (6301)

RUDBER BUFFER 50MM DIA X 30 LONG
M10 HEX NUTS

10MM DIA SPRING WABHERS

M10 HEX HD SET X 40 LONG

TENSION SPRING

RYE BOLT (M8)

M8 NEX NUTS

M12 LOCKHUT

SPROCKET/SHAFT ASSY

5/16" UNF THREADED BAR X 00MM LONG
/16 UNF CLEVIS C/W PIN & CLIP
/16" UNF HEX NUT

TURN TABLE

Mi2 HEX HD SETS X 40MM LONG

12MM DIA FLAT WASHER

10vM DIA FLAT WRSHER

3/6* UNF HEX HD SET X 3" LONC

TYPR &

3/8" UNF LOCK NUT

SpACER 1/2% 0.D. X 13732 1.7
%« 1 1 /2" LONG

SPRCER 172"

O.0D. X 13/32" 1.D.
X 1/2" TOHG .
CLAMPING PLATE

Ty

MNQM:—*HE\JMI—'I—‘PMHI—'MG‘L@

PART-HO

Wwnel-CFMB
WDEO-f104
749-92
745--92
v40-21
718-10
#12-02-10
F26-0645
Z07-05
Woeh-EB
7.18-08
7n23-12
WhAS-STPHR
WoeH~-806
Z49-23
235-05
WDGO-Th
26-0845
711-02-12
711-02-10
Z3IB-102
F1G-06

$49-92-01

7459202
WneO-836



ACRISSY ATMOVHE SNILNMOW YITION aN=
(PE6L) CTSQOWE 05T JYHAMOLNY CINYL

34



ITEM HO.

W o] o AT e L B

T e L
IS T N LN

1B.

IS R T o I o
w] Oy LT Lk b D M

wWDe0-PL20

PANCO BUTOWRAP 1250 MODEL 1994

FNO ROLLER MOUNTING BRACKET ASSY

DESCRIPTIION

ROLLER MOUNTING BRACKET

SOCKET ASSY LOWER

SOCKET ASSY UPPER

ROLLER ASSY (LONG)

ROLLER ASSY (SHORT)

ROLER PIVOT PIN (LONG)

ROLLER FIVOT PIN (SHORT)

1/4* DIA SPLIT PIN X 1 1/2* LONG
1% HEAVY DUTY FLAT WASHER

M12 WEX HD SET X 40MM LONG

M12 HEX NUT

PLASTIC CAP

ML0 HEX HD SET X 25MM LOGN (TUFLOCK)
THRUST WASHER

1.0MM DIA SPRING WASHER

PIVOT BRACKET UPPER

PIVOT BRACKET LOWER

NAMPER BRACKET LOWER

CUT AND START MOUNTING BRACKET
DAMPER SPRING

RUBBER SPACER

M16 BEX HD BOLT ¥ 80MM LONG
M16 LOCKNUT

374" UNC HEX HD BOLT X 100MM

3/4% UNC BEX LOCKNUT
BISSREL PIN
AMM "R" CLIP

41

QTY

N S NE R N I NS R

oy oy

PART~NO

WDG25-FEEMI
WDh23-50
WDG25-EREA
WDR2E-LRn
WDGAS5-ERMLS
WD&2h-DL
WDEZ25-ERPS
E03-21-27
5L0-02-25
F265-0B4
71.8-12
732-07
Zr6-0165
WOE23-071
r12-02-10
WDeA5-FBU
WDE25-PBL
WDe25-DET
WD625-C5M
207-60
Z01-061
R26-1308
723-16
727-134B
Z23-201
703-22-hWB2
R36-02



Ld - a9 AR

ATEHISSY KEE Ldl
SO0 YOCTL/S0eE. JVEMOLOY OJXYL

35



ITEM NO

oo =Y e Lo L T2

e
Lo by L Se -

B3 B B R e e
R =R a s RS = S Ry

B b
L

WD60-PL1

TANCO AUTOWRAP 1250S/31250A MODEL 1334

LIFT ARM ASSEMBLY

PARTS LIST
DESCREPTION

LIFT ARM AS3Y

LIFT ARM - GRABR FRAME

LIFT ARM — GRAR SECTION

HYDRAULIC RAM D/A

CRAR FRAME PIVOT PIN C/W GREASE NIPPLE
M10 HEX HD SET = 25mm LONG

10mm DIA SPRING WASHER

LOmm PIA FLAT WASHER

MAIN FRAME BOTTOM RAM PIVOT PIN

MAIN FRAME AND GRAB TOP RAM PIVOT PIN
1/4" DIA SPLIT FPIN X 1 1/2" LONG

GRAB BOTTOM RAM PIVOT PIN

CRAR PIVOT & LIFT ARM PIVOT
GREASE NIPFLE

1" DIL MEAVY TLAT WASHER
HYDRULIC RAM D/A

RUBBER BUFVER 100mm DIA X 40mm LONG
Mlés HEX WUT

CHASSIS ASSY

HYDRAULIC RAM (LIFT ARM)

RAM BOTTOM PIVOT PIN

RAM TOP PIVOT PIN

TENESTON BUSHES

BUFFER HS6mm DIA x 40mm LONG

M10 HEX NUT

PIN C/W

QTY

PR S R = N S I o

R Tl ol Ml =

PART-NO.

WDE25-LA
WD625-LAGF
WDB25-LAGE
Z01-01-140
E05-01~796
F26-0618
7L2-02-10
£11-02-10
F03-02-54
703-02-50
F03-21-2%
Z03-0~216
703-01-9205

710-02-25
ZOL-01-1408
z40-26
218-16
Whe0-CHA

701 -01-AWQI2

03-02-330
F03-01-737
Z03-20-015
£40-20
£18-10



TANCO AUTOWRAP 12508 MODEL 1294
FILM DISPENSER SYSTEM

t_i_} .
@(%F@ ®)

FILE WAME  WDaS L7

36




=

ITEM HO

100D ] oy DR A T2

R S R e el el ol el g
m.b-wmr-a::-mmuamm.pmmucr

| Y e Y
L~ R we R ]

L La
- TR I

L L L Lk
o ~J o L

F
= o

SN S S S
oL e L B

S
o

WDAa5~PL7

TANCO AUTOWRAP 12505 MODEL TRAILED
FILM DISPENSER SYSTEM

A LA A M

PARTS LIST

DESCRIPTION

M10 LOCKNUTS

PLASTIC CAPS (TO SUIT 40 X 40 X 3 RHS)
DISPENSER MOUNTING (UPPER)

FILM SPOOL ASSEMBIY

1" pDIA FLANGE BEARING C/W CAM LOCK
M}0 HEX HD BOLT X 50MM LONG

CONE (TOP) C/W BALL BEARINGS

CLAME ASSEMBLY

LEVER ASSEMBLY

LINE ASSEMBLY

FILM DISPENSER UNIT MK B (55% STRETCH)
SLAVE ROLLER ASSY (PLASTIC COATED}
SLAVE ROLLER PIVOT

M12 HEX WNUTS

12M DIA SPRING WASHER

SLERVE

1/4" DIA TENSION PIN X 3/4" LONG
DISPENSER MOUNTING {LOWER)

M12 HEX HD BOLT X 130MM LONG

M12 LOCKNUT

M8 MEX HD BOLT X 35MM LONG

M8 LOCKNUT

M12 HEX HD SET X 30MM LONG

M12 HEX HD BOLT X 10MM LONG

CONE (BOTTOM)

CLEVIS (M10)

PIN 5/16* DIA C/W CLIP

M10 HEX HD BOLT X SOMM LONG

3/4" DIA FLAT WASHER

FILM PULL DOWN BRACKET ASSY

PILM PULL DOWN ARM ASSY

RETAINING WASHER

ROLLER

2% ¥ 174" SPLIT PINM

gMM DIA MUD FLAP WASHER

PISSEL PIN {110MM LONG)

HYDRAULIC RAM

M12 HEX HD SBT ¥ SOMM LONG

5/16" UNF HE¥ NUT

1/8 BER 5T7'. GREASE NIPPLE

Ml6 LOCKNUT

1" GB FLASTIC CAP

DISPENSER MAST HORIZONTAL SOCKET ASSY
DISPENSER MAST VERTICAL SOCKET ASSY
AMM “R" CLIP

i 172" % 3/716" DIA SPLIT PIN

1" DIA TLANGE BEARING

SPO0L VALVE MOUNTING FLATE ASSY

361

1994

PART-NC

B23-10
£32-07
WDGO-DMUH
WE0-8F0
Z0B-48EC
Z26-06E6D
206-45-01
WDEO-~DMCA
WDGEO-DMLA
W60 -DMLK
p6151
WD6eO0-5LR
WD&EO-SHS
Zlg-12
£12-02-12
Dl6s-F
F03-20-062
WD60-DMLH
R26-084E
F23-12
F26-0425
523-08
726-0825
A26-092D0
Z06~-45-02
E49-335
F49-33%
AA6-0691B
210-02~15
WDGOA-FPDB
WDES-FFPDL -
WDeO-858
WDE0-866
f03-21-29
711-02-081
WDe0-874
EO1-01-WZ5b
726-0B65
Z15-05
Z39-80
E23-16
232-14
WD65-DHE
WD65-DVE
736-02
203-20-05
Z0R-48
WDGE-WVIMF



FAULT FINDING

PROBLEMS ,

1.

2,

brive Belt 8lipping on Drive.

Drive belt breaking and bottom

or Top Rim coming off motor
sprocket.

r'ilm Dreaking

pilm not wrapping evenly on
bale.

Film Dispenser not
Pre-Stretching Film.

Tyres coming off 4" platform
Support Wheels.

35

Tenzsion belt with Antomatic
fension eet to 25 - 30
degrees - see page . Check
belt is correct piteh if it
has been replaced.

Check what cross line
relief wvalve is working

on  motor. Check  motor
mount for alignment. Reduce
tension aon brive Bell.
Ccheck there is ne wertical
movemsant of turntable
apindle - 1f so tighten
hearing locking screws on
spindle and ensure that
collar is secure on splndle
helow beaving.

Wash off dispenser and slave
rollars Change roll of
film. Use recommended films
only.

adjust film mast &0
cenkra of film reoll 1is
aligned with centre of bale.

rfheck that both Rollers
turn when one 1is turned
by hand. If not, it new
gears ov replace unit.

Replace Wheels - Reduce
spesad below 25 r.p.m. -

Do not_gil or grease path of
wheels on platform.




FAULT FINDING

PROBLEMS
MAIN BELT MOVING SIDEWLYS

(i) Ensure vertical rollers (plastic) are tight on the bale.
remember that the bale will reduce in size during wrapping
and, on the round bales in particular, the corners will
pecome rounded so that the bhale will tend to move sideways
due to centrifugal forces. Now, if the plastic reollers are
too far apart, the bale will move against one of the plastic
rollers whilst the belt will move in the opposite directlon
- so adjust the vertical plastic rollers so thal they keep
the bale central on the belt.

(iiy adjust bale stop on 1ift arm so that bale 1is loaded
centrally onto platform.

(iil) Check that both &' vollers underneath the bale belt are
running parallel to eacll other. Remember the golden rule -
4 belt will always move up a slope, SO if the rellers are
not parallel to cach nther then the belt will move LD the
widest setting.

NOTE :

It is lmportant to adjusl ihe idler roller only, as movement of
the drive roller will entail adjusting the chain tension also. .
it is important to note if the belt moves Lo the same gide all
of the time, or if it moves first to the gearbox side and then
to the other side. With the round bale wrapper, the helt will
tend to move Lo the same sgide each time because the bale 1is
always loaded the same way.

(iv) Check that belt is the same measurement each silde by
running a string around the belt and measuring it. If one
side is longer than the other replace the belt bunt if both
cides are same measurement and all above adjustments fail,

the try removing the belt and fitting it round the opposite
way . h

38



TIaNIssy  NIVIA
eesi 1IN LHVIS ANV, 10D
dvaMOLNY  ODNVL




r

PO - S N

LUTOWRAD
PANCO RUTOWRAP

CUT AND START TUNIT {1.994)

PARTS LIST

TTEM NO. PDEACRIPTION

- MAIN MOUNTING FRAME hE5Y.
LABTCH ASSY.

PIISH PLATE ASSY.

CUIDE ASBY.

PLUNGER ASSY.

FILM GRIPPER ASSY.

. PLUNGER END CAP
8 WARNER LINEAR ACTUATOR Dil 10B5 08
] " BOLT
a. STEPPED COLLAR
. 1. SLEEVE 172" DIA 0.D. X 13/32" DIA 1.D.
-12. THREAPED ROUND S/16" UNF
13. TRIGGER
14. COLLAR 1" DIA BRIGHT RD. X 41.5MM LONG
15. SPACER
16. BLADE GUARD/MOUNTING BRACKET
1.7. M1? HEX HD BOLT X $0MM LONG
18. BISSEL PIN
19. AMM “R" CLIP
20, SPRING 16MM O.D. X 1.5MM WIRE X 48MM LONG
21. opRING 1.09% O.D. X 0.092" WIRE X 1.547
LONG
22. apRING 1.128" 0.D. ¥ 0.125" WIRE X 330MHM
23. OILITE OTL RETAINING BiUSH 1 1/8" O.D
. X 374" 0.D. X 1" L.
24, RUBBER BUFFER ASLSSY.
25. CLEVIS C/W PIM
26. 1 1/2* X 1/4" DIA TENSION PIN
LT M16 BEX NUTS
28. M1i2 LOCKNUTS
29, M12 HEX HD BOLT X 65MM
30. INDICATOR ASSY.-
S A M8 GRUB SCREW
32. M8 HEX HD SET X 25%MM
33, ¥12 BINX LOCKNUT
15. 5/16" UNF HEX NUT
36. M3 LOCKNUT
37. ME LOCKNUT (NYLOCE)
38. 10MM DIA FLAT WASHER
39, gMM DIA FLAT WASHER
40. MM DTA FLAT WASHER
42. 3MM DIA SPLIT PIN
43, BLADE
44, MAIN GIARD
45, ME HEX HD SET X 20MM LONG
46, 10MM DIA SPRING WASIER
47. 12MM DTAR FLAT WASHER

3811

QTY

e e IO e R R R e R e

= b

M?thPLH:Qmimrﬂsbm~4¢-h94k4ubdh3wh4+1m
]

PART -NO

WD605-MIP
WDE0h--LA
WDH05-PF
WDGE05-GD
WD605-PL
WD605-FG
WD&D5-20
Z0605-510
WD605-45
WDE05-46
WDG6O5-47F
WD605-48
WRe05-50
WDAGS-51
WDe05-100
WREH5-105
%26-03018

703-22-BW100

236-02
Z07-34

R07-44
Z07-46

R06-105
WD605~-BA
£49-33
R03-_2H-07
Zlg-16
A23-12
n26-0882B
WD6O5-PR
Z28-008
E26-0258
Z223-12BX
%Z15-0%
Z18-08
£23-16
%il-02-10
£11-02--08
%11-02-06
E03-21-02
WD605—-104
WDH05-MG
7260205
£172-02-10
711-02-12



sgsl (3) CQONWL

®

MANISSY  NIVIN
o6l LINN LUVLIS GNV. 102
JdvdMmOLNY  OONVL

AN



AUTOWRLD

48.
49,
50,
51.
52.
53.
54,
B5.

TANCO RUTOWRAP
cuT AND START UNIT (1994}
PARTS LIST

gMM DIA SPRING WASHER

EDGIHG STRIP

SPACER 1" 0.D. X 1/2" I.0D. ¥ 6MM TONG
M10 HEY HD SET X 20MM

gMM DIA FLAT WASHER 1" O.0.

26MM 0.0, X 12MM I.D. YFILM GRIP WASHER
PRCKER

HE ¥ 40 COUNTER SUNK BOLT

40051

[ -V N N R A

71l2-02-08
R4d-12
WD605-65
Z26-0D605
%11-02-D41
¥11-02-12FG
WD605-133
713-5-08X40



(661 1

JWvEd  ONILOOW
wis NV 1ND  Jdvamolny . OQONVL

41

PR




WD&05 MK

ITEM MO

LA Lt
b d

TANCG AUTOWRAR CUT [ND START UNIT (i994)

MOUNTIKG FRAME

PARTS LIST
DESCRIPTION

MATN MOUNTIMG FRAME RE5Y
MAIN FRAME MOUNTING

M10 HEX HAD SET x 30mm LONG
10mm DNIA SPRING WASHER

M10 HEX NUT

4111

QTY

BART-NO

WD505-MF
WDEQ5-MFM
726-02-10
212-02-10
718-10



Z1d = GG8 QAL

d1iS

NG AETLS ONT LAD — JTHMOLNY DINTL

ATaRESSY  DMNE

{5l




ITEM NO.

oo ] S LT o L B

WnReo5~PL2

TANCC AUTOWRAP CUT AND START UNIT {1904)

SLIP RING ASSY.
PARTSE LIST
DESCRIPTION

UNDERSIDE OF TIPPING FRAME
TURNTARLE CENTRE SHART

9,IF RING MOUMTING SLEEVE
ME GRUB SCREW x & mm LOMG
87.1F RING ASSY.

TNSULATING REING

LOCKING COLLAR

1 174" UNC HEX NUOT

S, IP RING MOUNTING BRACKET ASSY
10mm DI& FLAT WLSHER v o.0n.
10mm SPRING WASHER

M10 HEX HD SET x 20wm
BRUSHES

INSULATOR SLLEEVE

SLEP RING GUARD ABSY

M5 GERUE SCREW

QTy.

TR e B g e R

PART-HO.

WDGe0-825%
F28-007
IDaNE-308
ZDEDL-3R0
Wpe0-770
218-300
WDAROS-SEMB
711-02-101
z12-02-10
F26-0605
2D605-306
ZD605-304
WPEOS-SRG
728-005



i - COGOM SWER N

SISSVHI l/

o, PAOHEEY 0
NOILDZED M MAIA

3 INlediL

SLTYITYE DMILHNO¥: LENDYRE ¥ HOSHIS
Ly IHYLS ORY L0
SYHMOLAY QINTL

43




WDE05-PLA

ITEM NO.

L e e B3

TANCO AUTOWRAP CUT AND START UNIT 1994

SENSOR AND MAGNET MOUNTING BRACKETS

PARTS LIST

DESCRIPTION

MAGNET MOUNTIHNG BRACKET
MAGNET

Mé HEX HD SET x 30mm LOWGE
G DIA FLAT WASHER

M6 LOCKNUT

MB HEX HD SET x Z5mm LONG
M8 LOCKNUT (NTLOCK)

Bmm DIAR SPRING WLSHER

Ma HEX NUT

M8 HEX HD SET x 100mm LOWNG
aEMsSOR MOUNTING BRACKET
ROTATE SENSOR MOUNTING BRLCEET
MOUNTING FLAT

Mg HEX HD 3BT x 20mm LONG

4341

QTY. PART-NO.

P T I S il ol

WDEOS5-57
D6043
R26-0225
F11-G2-06
Z23-06
Z26-0408
%23-08
212-02-08
718-08
R26-0753
WD605-58
WDE05-120
WD6e0h-07
F26-0205






~”

TANCO AUTOWRAP

Ccut and start
Fanlt Finding Summary.

This summary is to be read in conjunction with operators handbock.

Note: It haz been found that most faunlis can he attributed to a bad
power supply. Therefore it is essentlal that power supply he taken

directly from battery terminals, ensuring correct polarity.
Operating voltage is 10V D.C. {under load} Lo 13.5V n.C.

Problem propoged Bemedy

{1y Bale Wrap monitor does not power {ay Check polarity
OTl . on connections to
battery terminals.

{by Check fuse, in bale wrap

controller.
{2y Plunger does not come out after (a) Ensure that left hand Lop
2 revolutions ol turntable. awitel iz in anto mede.

th) Check operation inmanual
mode to ensure that
plunger travels j3n and
cout., I1f the plunger
does not travel in and
out, check all
connections Lvom sSix
pin plug, through slip
ring to linecar

actuator.

{2) (1) Buzzer sound continuously {cy cheek voltage while
*bleep”, "bleep’ and bale operating in manual mode.
wrap menitor does not count Thie voltage should be
above 2 revs. no lower than 10V D.C.

(under load}. Also check
connections on battery
terminals.

(d) Check that bale wrap
monitor is counting
revalutions and if not
check that turntable
nensor ie within 6mn of
magnet on turntable.

{ey Carry out continuity
check on turntable
sensor, by taking
reading croas pins 2 &
3 in six pin plug.

44



